CS42S5TE, 967320801, 967320802, 2018-1




SPARE PARTS LIST



Accessories
Zubehbre
Acceccoires
Acessorios
Tillbehdr

* compl 530 01 43-81

530 01 59-06 *




REF. PARTNO.  DESCRIPTION REMARK aQry. KIT
g;lsoou} 530014381 FELLNG DOG 1
o30015% 530015006 screw

1



A WARNING

All repairs, adjustments and
maintenance not described in
the Operator’'s Manual must be
performed by Qualified Service
Personnel.




REF. PART NO. DESCRIPTION

REMARK QTY. KIT
1 525501501 CLUTCH COVER 1 3
2 577314401 ASSEMBLY KNOB LEVER 1
3 525501803 WHEEL 1
577315002 CLUTCH COVER 1 13






REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 585309101 GASKET CYLINDER GASKET 1
2 587360401 SCREW SCREW M5 0.8 X 50MM HEX 2
3 587007301 PLATE ADAPTOR PLATE 1
4 587012201 PLATE ALUMINUM ADAPTOR PLATE 1
5 585317401 SEAL gé\ARLBURETOR ADAPTER 1
6 585058901 WIRE THROTTLE WIRE ASSY 1

RUIXING FE CARBURETOR
7 590800801 CARBURETTOR v 1
8 587120401 BOOT RUBBER BOOT 1
9 587127401 SCREW %?REW WE-QEBXZAF 4
10 585436101 CAP THROTTLE WIRE CAP 1
11 545003511 SCREW SCREW M4 X 1.41 X 20MM 2
12 580727102 FUELHOSE FUELLINEKIT 1
13 587022402 BULB RUXING PURGE BULB 1
14 586393501 VALVE RUXNGARVAVEASSY 1
15 586471001 SHELD HEAT SHEELD 1
16 585315401 HOUSING AR FILTER HSG 1
17 530016101 NUT NUT 1
18 530057908 SPRING IGNITION SWITCH SPRING 1
19 585471501 LEVER FE IGNITION SWITCH LEVER 1
20 530016080 SCREW SCREW 1
21 585315701 FILTER FILTER ELEWENT 1
2 586501901 COVER FILTER COVER 1
23 585491401 KNOB CHOKE KNOB ASSY 1
2 586470501 PLATE CARBURETOR PLATE 1
25 530016269 SCREW SCREW 1
2% 530016064 SCREW SCREW 1
27 595952901 BRACKET CLIP LOCK BRACKET 1
28 596786603 SERVICE KIT CARBURETOR SERVICE KIT 1 7.14
- 596786604 SERVICE KIT GASKETS AND SEALS 1 158

SERVICEKIT



A WARNING

All repairs, adjustments and maintenance
not described in the Operator’s Manual
must be performed by qualified service
personnel.




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 530016153 SCREW CAPTIVE SCREW 3
CYLINDER SHEELD (MCC/PP)

2 586561402 SHEELD e 1
UPPER REAR ISOLATOR

3 585436301 SPRING s 1

530016443 SCREW SCREW 1

SCREW M5.38-

5 530016432 SCREW e 2
SCREW M5.38-

6 530016432 SCREW s 2

7 530015906 SCREW SCREW 2
SCREW M5.38-

8 530016432 SCREW e 3

9 588274601 SPRING HANDGUARD SPRING 1
SCREW M5.38-

10 530016432 SCREW Pt 4

1 544111204 TANK CAP ASSY TANK CAP ASSY 2

12 585005701 SPRING FOREREEARISULAIOR 1

SPRING

13 586448101 SPRING FRONT ISOLATOR SPRING 1



A WARNING

All repalrs, adjustments and malntenance

not described in the Operator’s Manual
must be performed by qualifled service

personnel.




REF. PART NO. DESCRIPTION REMARK QTY. KIT

CLUTCH WASHER KIT (INCL.
1)

—

530071945 KIT

2 501628301 CLUTCH DRUM ASSY CLUTCH DRUM ASSEMBLY 1
3 530071945 KT (il)_UTCH WASHER KIT (INCL. 1
4 530016432 SCREW SCREW 4
5 530071893 KIT CHAIN BRAKE KIT 1
6 530057907 CLUTCH ASSY CLUTCH ASSY 1
7 530016419 WASHER LARGE CLUTCH WASHER 1
8 530057910 PLATE BAR MOUNTING BAR MOUNTING PLATE 1
9 586561201 GUARD HANDGUARD 1
10 577615122 SAW CHAIN 14 1
10 577615127 SAW CHAIN 16" 1
11 582280101 BAR 14" (36cm) 3/8.050520L 1
11 582280102 BAR 16" (40cm) 3/8.050560L 1
12 530071891 KIT OIL PUMP KIT 1
13 545227101 SCREW SCREW 2
14 581071401 OIL PUMP ASSY OIL PUMP ASSEMBLY 1
15 530037820 WORM GEAR WORM GEAR 1
16 530057924  ASSEMBLY OIL PICK-UP ASSEMBLY 1






REF. PART NO. DESCRIPTION REMARK QTY. KIT

“SPARK PLUG BRISK
1 585358201 SPARK PLUG P 1
“CYLINDER KIT (INCL
2 530071884 KIT Sy 1
3 545015401 INSERT RIGHT INSERT (GRAY) 1
4 545015301 INSERT LEFT INSERT (BLACK) 1
5 501809001 MUFFLER ASSY MUFFLER ASSY 1
6 530016338 BOLT MUFFLER BOLT 2
7 545081701 SPARK ARRESTER SPARK ARRESTERASSY 1
“PISTON KIT (INCL PISTON.
8 582023101 SERVICE KIT o 1
9 545160401 PISTONRING PISTON RING 1
10 530015697 LOCKING RNG PISTON PIN RETAINER 2
11 587602501 CRANKSHAFT §§§$‘KSHAFT&CON RUUNN |
CRANKSHAFT BEARING &
12 530056363 BEARNG R 2
13 586120501 CRANKCASE CRANKCASE CAP 1
14 545016308 FLYWHEEL ASSY FLYWHEEL ASSY 1
15 530015127 WASHER FLYWHEEL WASHER 1
16 530016134 NUT FLYWHEEL NUT 1
17 585365601 STRAP GROUND STRAP 1
18 545081501 BOLT CYLINDER BOLT 4
19 583944903 MODULE GNITION MODULE 1
20 530016432 SCREW sehizltin g 1

14X22.225MM






REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 585435401 HANDLE FRONT HANDLE 1
2 585435902 TRIGGER TRIGGER (BLACK) 1
3 585436002 THROTTLE LOCKOUT LOCKOUT (BLACK) 1
4 585409401 HANDLE REAR HANDLE 1
5 585187301 SPRING TRIGGER SPRING 1
6 530015906 SCREW SCREW 4
7 585435701 HANDLE REAR HANDLE COVER 1
8 530016349 SCREW SCREW 3
9 545227101 SCREW SCREW 1
10 545204601 CLIP CLIP 1
11 545204501 SCRENCH COMBINATION TOOL 1



NOTE: The product will be equipped with one of the starter assembly types shown. Select the correct part(s) for your particular product.

SPRING ASSIST STARTER ASSEMBLY DETAIL TWO PIECE STANDARD STARTER ASSEMBLY DETAIL EPS (SLOW PULL) STARTER ASSEMBLY DETAIL

@q\ AWARNING

All repairs, adjustments and
maintenance not described in
the Operator's Manual must be

5 performed by Qualified Service
Personnel.




REF. PARTNO.  DESCRIPTION REMARK QrTY. KIT

1 586867201 FAN HOUSING FAN HOUSING (MCCULLOCH) 1

2 576657801 SPRING STARTER SPRING 1

3 530021161 ROPE STARTER ROPE 1

4 545006108 HANDLE STARTER HANDLE 1

5 545010009 HANDLE HANDLEANDROPEASSY 1 34
PULLEY (SPRING-ASSIST

6 580973601 STARTER PULLEY T 1

7 530016080 SCREW PLASTITE SCREW 1
TORSION SPRING (SPRING

8 530021180 SPRING JRALL 1
HUB (SPRING ASSIST

9 530059677 SLEEVE e 1

10 530021179 SCREW SHOULDER SCREW 1
PULLEY (SPRING-ASSIST

1 580973601 STARTER PULLEY eal 1

2 530016080 SCREW PLASTITE SCREW 1

13 581504701 HUB HUB (TWO-PEECE STARTER) _ 1

14 530021179 SCREW SHOULDER SCREW 1
PULLEY (SLOW-PULL

15 584400103 PULLEY AR 1
POWER SPRING (SLOW-PULL

16 586107101 SPRING o 1

7 530016080 SCREW PLASTITE SCREW 1

18 586109701 HUB HUB (SLOW-PULL STARTER) 1

19 530021179 SCREW SHOULDER SCREW 1

- 594090401 SERVICE KIT SOk AL SR TR 1

PULLEY ASSY



